1 4790371368-US-R2-V0
: 255 of 269

:2022/11/9

: RYK-WPEQ268AXBT

Test report No.
Page

Issued date
FCCID

802.11ax(HE160), CH15, Chain 0

802.11ax(HE160), CH15, Chain 1

Spectrum ] =||[ spectrum 1 -
Ref Lavel 0.00 dBm RBW 3 MHz Ref Level 0.00 dém RBW 3 MHz
o att 10d8  SWT 2ms VBW 10 MHz  Mode Sweep o Att 10d8 SWT 2ms VBW 10 MHz  Mode Swesp
SGL Count 100/100 TOF SGL Count 100/100 TDF
[113%(HE160)-Chain 0-CH15 @1Rm View [1122(HE160)-Chain 1-CH1S @1Rm View
Limit Gheck PARS M1[1] -0.80 dBm| Limit ¢heck PABS M Mar1) -0.44 dBm|
Line REM1 P 6.003410 GHz| Line REM1 PABS 6.028200 GHz|
10 dins REMZ 2 y 10 dine REM2 2 .
-20 -20
=30 -30 l
~4n -2 1
i REM1 M \
s L M . \.W "
PRI e e || PSR ik etz T e
-60 -60
-70 -70
-B0 -80
90 df 50 df
CF 6.025 GHz 2001 pts Span 800.0 MHz CF 6.025 GHz 2001 pts Span B00.0 MHz
802.11ax(HE160), CH47, Chain 0 802.11ax(HE160), CH47, Chain 1
Spectrum ] == (S pectrum 1 o
Ref Lavel 0.00 dBm RBW 3 MHz Ref Level 0.00 dBm RBW 3 MHz
ko Att 10d8  SWT 2ms VBW 10MHz Mode Swesp ke Att 10dB  SWT 2ms VBW 10 MHz Mode Swesp
SGL Count 100/100 TDF SGL Count 100/100 TDF
[11ax(HE160)-Chain 0-CH47 @1Rm View [1132(HE160)-Chain 1-CH47 @ 1Rm View
Limit Gheck PABS T M1l -1.83 dBm) Limit Ghack PABS 1 M) ~1.46 dBm|
Line REM1 L %RE 2 6.183400 GHz| Line REM1 PA MEM: 6.182200 GHz|
10 dins-REMZ 2 . 10 dineREM2 2
20 -20 /
30 -30
-40 -40
= ] et bttt | Vg
J‘M Vialy, oo [ L‘M l"‘\-..
4t N o “ it 7 P —
-60 -60
=70 -70
-BO -80
90 d S0 df
CF 6.185 GHz 2001 pts ‘Span 800.0 MHz CF 6.185 GHz 2001 pts Span B00.0 MHz
802.11ax(HE160), CH79, Chain 0 802.11ax(HE160), CH79, Chain 1
Spectrum =||[ spectrum 1 -
Ref Lavel 0.00 dBm RBW 3 MHz Ref Level 0.00 dém RBW 3 MHz
o att 10d8  SWT 2ms VBW 10 MHz  Mode Sweep o Att 10d8 SWT 2ms VBW 10 MHz  Mode Swesp
SGL Count 100/100 TOF SGL Count 100/100 TDF
[113%(HE160)-Chain 0-CH79 @1Rm View [1122(HE160)-Chain 1-CH72 @1Rm View
Limit Gheck PABS 1 M1[1] -2.64 dBm| Limit Gheck PASS M1[1] -1.57 dBm|
Ling REM1 A %M? 6.347000 GHZ Line REM1L P 6.939400 GHz,
10 dins REMZ 2 o 10 dine REM2 2
-20 20
=30 -30
-4 -an
= W FEML
\ W Mot . i 0 haiactali VPR
*: T AT
-60 -60
-70 -70
-B0 -80
90 df 50 df
CF 6.345 GHz 2001 pts Span 800.0 MHz CF 6.345 GHz 2001 pts Span B00.0 MHz

Underwriters Laboratories Taiwan Co., Ltd.
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan

Telephone :+886-2-7737-3000
Facsimile (FAX') :+886-3-583-7948

Doc No: 17-EM-F0988 / 1.0




Test report No.
Page

Issued date
FCCID

1 4790371368-US-R2-V0
: 256 of 269

:2022/11/9

: RYK-WPEQ268AXBT

802.11ax(HE160), CHI111, Chain 0

802.11ax(HE160), CH111, Chain 1

Spectrum ] =||[ spectrum 1 -
Ref Lavel 0.00 dBm RBW 3 MHz Ref Level 0.00 dém RBW 3 MHz
o att 10d8  SWT 2ms VBW 10 MHz  Mode Sweep o Att 10d8 SWT 2ms VBW 10 MHz  Mode Swesp
SGL Count 100/100 TOF SGL Count 100/100 TOF
[[13x(RE160)-Chain 0-CHI11 @ 1Rm View [(1=(HE160) Chain 1-CH111 @1Rm View
Limit Gheck PABS 1 Mi[1] -1.73 dBm)| Limit Gheck PABS M1[1] 0.16 dBm)|
Line REM1 PARS e 6.506600 GHZ Line REM1L PAS: M 6.503400 GHz|
_10 dins-REM2 2 10 dins-REMZ 2 "
-20 20
-30 / -30
a0 T
EM1 MMM REML Ik
! M, , O || — -
e G st e 4ot
50 -50
70 -70
80 -80
-90 df -50 of
CF 6.505 GHz 2001 pts Span 800.0 MHz CF 6.505 GHz 2001 pts Span B00.0 MHz
802.11ax(HE160), CH143, Chain 0 802.11ax(HE160), CH143, Chain 1
Spectrum ] == (S pectrum 1 o
Ref Level 0.00 dém RBW 3 MHz Ref Level 0.00 dbm RBW 3 biHz
ke att 1008 SWT 4ms VBW 10 MHz  Mode Swesp le Att 10dE  SWT 4ms  VBW 10 MHz  Mode Swesp
SGL Count 100/100 TDF SGL Count 100/100 TDF
[11ax(HE160)-Chain 0-CH143 @1Rm View [1132(HE160)-Chain 1-CH143 @1Rm View
Limit Gheck PABS Y] ~3.71dBm Limit Ghack PABS LTSN -3.12 dBm|
Line REM1 Paks Mu REM2 6.673400 GHz| Line REM1 PAES M% 6.661000 GHz|
10 dina-REM2 " " 10 dinREMZ 5 WL
20 -20
-20 -30
-4 -40
WL j REM1 \
>ndem— o -50 dBm — b
prm v Tkpraront
60 -60
70 70
-BO -80
90 d S0 df
CF 6.665 GHz 2001 pts Span 800.0 MHz | | [ CF 6.665 GHz 2001 pts Span B00.0 MHz
802.11ax(HE160), CH175, Chain 0 802.11ax(HE160), CH175, Chain 1
Spectrum =||[ spectrum 1 -
Ref Lavel 0.00 dBm RBW 3 MHz Ref Level 0.00 dém RBW 3 MHz
o att 10d8  SWT 4ms VBW 10 MHz  Mode Sweep o Att 10d8 SWT 4ms VBW 10 MHz  Mode Swesp
SGL Count 100/100 TOF SGL Count 100/100 ToF
[[1x(HE160)-Chain 0-CHI75 @ 1Rm View [(1(HE160) Chain 1-CH175 @ 1Rm View
Limit ¢heck PABS m1[1] -4.29 dBm| Limit Gheck PASS M1[1] -3.64 dBm|
Line REM1 PA W% REMZ 6.820200 GHZ| Line REM1L PA WN‘M REM2 6.827800 GHz]
_10 dins-REM2 2 ‘L\ 10 dins-REMZ 2
20 20
-30 / I\ a0 \
-ap -an
REM1
iy e Jj \ s - - j \ "
. v s 2 i
- nmasvett Lo LT . )
50 -50
-70 -70
80 -80
-90 df -50 of
CF 6.825 GHz 2001 pts Span 800.0 MHz CF 6.825 GHz 2001 pts Span B00.0 MHz

Underwriters Laboratories Taiwan Co., Ltd
Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd.
Telephone :+886-2-7737-3000

Facsimile (FAX ) :+886-3-583-7948

, Zhudong Township, Hsinchu County, Taiwan

Doc No: 17-EM-F0988 / 1.0



Test report No.  : 4790371368-US-R2-V0
Page : 257 of 269
Issued date : 2022/11/9
FCCID : RYK-WPEQ268AXBT

802.11ax(HE160), CH207, Chain 0 802.11ax(HE160), CH207, Chain 1
Spectrum ] =||[ spectrum 1 -
Ref Level 0.00 dBm RBW 3 Mz Ref Lovel 0.00 dem REW 3 MHz

o Att 1048 SWT 4ms VBW 10 Mz  Mode Sweep o att 10d8 SWT 4ms VBW 10MHz Mode Swesp
SGL Count 100/100 TOF SGL Count 100/100 ToF
[[1an(HE160)-Chain 0-CHZ07 @1Rm View [[12%(HEL60)-Chain 1-CH207 @ LRm View

Limit Gheck. PARS Mi1[1] -3.54 dBm)| Limit Gheck PARS M1[1] -4.34 dBm)|

Ling REM1 PaWM& 2 6.981400 GHz Line REML PAW% REM2 6.982200 GHz,
10 dins-REM2 ’ 10 dins-REM2 ’ "u\
20 -20
20 -0
-ap -a0
— " I 1
50 dRn e s B _5p g . — -

. o B SV R s o R T oy

&0 60
EN 70
0 -0
-0 -0
CF 6.985 GHz 2001 pts Span 0000 Mz | | [CF 6.985 criz 2001 pts Span B0D.0 MHz

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0988 / 1.0



Test report No.  : 4790371368-US-R2-V0

Page : 258 of 269
Issued date :2022/11/9
FCCID : RYK-WPEQ268AXBT

9.9. Contention Based Protocol Measurement

Requirements

Unlicensed indoor low-power devices must detect co-channel radio frequency power that is at least -62
dBm (The threshold is referenced to a 0 dBi antenna gain.) or lower. Additionally, indoor low-power
devices must detect co-channel energy with 90% or greater certainty.

Test procedure

a. Set the EUT to transmit with a constant duty cycle and relative operating parameters which including
power level, operating frequency, modulation and bandwidth.

b. Set the signal analyzer center frequency to the nominal EUT channel center frequency. The span range
of the signal analyzer shall be between two times and five times the OBW of the EUT. Triger out
connect the output port of the EUT to signal analyzer 2. Ensure that the attenuator 2 provides enough
attenuation to not overload the signal analyzer 2 receiver.

€. Monitoring the signal analyzer 2, verify the EUT is operating and transmitting with the parameters.

d. Determine number of times detection threshold test as following table:

Placement of Incumbent

If Number of Tests . .
Transmission
BWEeur= BWiy Once Same as EUT transmission
BWine < BWgyr = 2*BWiye Once Contained within BWgyr
Twice
2xBWie < BWgur = 4*BWipe (Incumbent transmission is Closely to the lower edge and

contained within BWgur) upper edge of the EUT Channel

Closely to the lower edge, in the
BWgur> 4*BWipe Three times middle and upper edge of the
EUT Channel

e. Using an AWGN signal source, generate (but do not transmit, i.e., RF OFF) a 10 MHz-wide AWGN
signal. Use step c table to determine the center frequency of the 10 MHz AWGN signal relative to the
EUT’s channel bandwidth and center frequency.

f.  Set the AWGN signal power to an extremely low level (more than 20 dB below the -62 dBm threshold).
Connect the AWGN signal source, via a 3-dB splitter, to the signal analyzer 1 and the EUT.

g. Transmit the AWGN signal (RF ON) and verify its characteristics on the signal analyzer 1.

h.  Monitor the signal analyzer 2 to verify if the AWGN signal has been detected and the EUT has ceased
transmission. If the EUT continues to transmit, then incrementally increase the AWGN signal power
level until the EUT stops transmitting.

i. (Including all losses in the RF paths) Determine and record the AWGN signal power level (at the EUT’s
antenna port) at which the EUT ceased transmission. Repeat the procedure at least 10 times to verify
the EUT can detect an AWGN signal with 90% (or better) level of certainty.

j. Refer to step c table to determine number of times the detection threshold testing needs to be repeated.
If testing is required more than once, then go back to step d, choose a different center frequency for the
AWGN signal and repeat the process.
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Test Setup

RF In Signal Signal

Analyzer 1 Analyzer 2

Atten.1

AWGN -3dB

Signal Source . Splitter

Atten.2

Port 1

EUT

The loss between RF output port of the EUT and the input port of the Spectrum Analyzer has been
taken into consideration.

Underwriters Laboratories Taiwan Co., Ltd.

Building B and Building E, No. 372-7, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County, Taiwan
Telephone :+886-2-7737-3000

Facsimile (FAX) :+886-3-583-7948 Doc No: 17-EM-F0988 / 1.0



Test report No.  : 4790371368-US-R2-V0

Page : 260 of 269
Issued date : 2022/11/9
FCCID : RYK-WPEQ268AXBT
Test Data
| Measurement Mode ‘ Conducted measurement Device Type Indoor Client
802.11ax (HE20)
Test Result
Minimum The
OpBe;ﬁgon Ch. ErL‘J*;— Argg?nna S;g—isetls Incumbent Number Number Detection| , . . | PASS | Status of EUT
(MHz) dBi) | Frea. Sigﬁ\;\llcli_zeel of Times Det2<f:ted Rate (%) LIMIt | AL | transmission
(MHz) (dBm)
-62 10 10 100% | 90% | PASS Ceased
UNII-5 | 45| 6175 0 6175 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
UNII-6 |97 | 6435 0 6435 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
UNII-7 |145| 6675 0 6675 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
UNII-8 |193| 6915 0 6915 -68 10 9 90% | 90% | PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting

Note :

1. For UNII-5, The Incumbent (AWGN) Signal Level is considered 0 dBi (-62dBm) gain for path loss, it
will be more strict than EUT gain.

2. For UNII-6, The Incumbent (AWGN) Signal Level is considered 0 dBi (-62dBm) gain for path loss, it
will be more strict than EUT gain.

3. For UNII-7, The Incumbent (AWGN) Signal Level is considered 0 dBi (-62dBm) gain for path loss, it
will be more strict than EUT gain.

4. For UNII-8, The Incumbent (AWGN) Signal Level is considered 0 dBi (-62dBm) gain for path loss, it
will be more strict than EUT gain.

5. For status "Ceased" is mean this threshold where the device detects interference will stops
transmitting level.

6. For status "Minimal" is mean this threshold where the device detects interference will stops
transmitting minimum level.

7. For status "Transmitting™ is mean this threshold where the detects interference will device re-starts
transmitting level.
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Plots of EUT Tx waveform
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Plots of EUT ceased transmission in the time domain
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802.11ax (HE160)
Test Result
Minimum The
Opé;ﬁgon Ch. E"LEJ’; Ar(]}t:innna Si{;iﬁls Incumbent Number Number Detection| , . .. | PASS | Statusof EUT
(MHz) (@Bi) | Freq. Si(AV\llGLN)l of Times o 4 |Rate (%) LIMIt | JeAIL | transmission
(MHz2) g(ndaBmS:ve Detecte
-62 10 10 100% | 90% | PASS Ceased
6110 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
UNII-5 | 47 | 6185 0 6185 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
6260 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
6430 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
UNII-6 | 111 | 6505 0 6505 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
6580 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
6590 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
UNII-7 | 143 | 6665 0 6665 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
6740 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
6910 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
UNII-8 | 207 | 6985 0 6985 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
-62 10 10 100% | 90% | PASS Ceased
7060 -68 10 9 90% | 90% |PASS| Minimal
-69 10 0 0% | 90% | FAIL | Transmitting
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Note :

1. For UNII-5, The Incumbent (AWGN) Signal Level is considered 0 dBi (-62dBm) gain for path loss, it
will be more strict than EUT gain.

2. For UNII-6, The Incumbent (AWGN) Signal Level is considered 0 dBi (-62dBm) gain for path loss, it
will be more strict than EUT gain.

3. For UNII-7, The Incumbent (AWGN) Signal Level is considered 0 dBi (-62dBm) gain for path loss, it
will be more strict than EUT gain.

4. For UNII-8, The Incumbent (AWGN) Signal Level is considered 0 dBi (-62dBm) gain for path loss, it
will be more strict than EUT gain.

5. For status "Ceased" is mean this threshold where the device detects interference will stops
transmitting level.

6. For status "Minimal" is mean this threshold where the device detects interference will stops
transmitting minimum level.

7. For status "Transmitting™ is mean this threshold where the detects interference will device re-starts
transmitting level.
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